

Name of drugs	Dosage forms
Adrenaline 1:1000	Injection
Amlodipine 5mg	Tablet
Acetazolamide 250mg	Tablet
Acyclovir 200mg	Tablet
Acyclovir 5gm	Ointment
Albendazole 400mg	Tablet
Allupurinol 500mg	Tablet
Alprazolam 0.25mg	Tablet
Aluminium Hydroxide+Magnesium Hydroxide (250mg+250mg)	Tablet
Amitryptiline 10mg	Tablet
Amitryptiline 20mg	Tablet
Amoxycillin 125mg DT	Tablet
Amoxycillin 250mg DT	Tablet
Amoxycillin 500mg	Capsule
Aminophyllin 100mg	Tablet
Aspirin 75 mg	Tablet
Aspirin 150mg	Tablet
Aspirin 300mg	Tablet
Atenolol 50 mg	Tablet
Atropine 0.6 mg/ml, 1 ml	Injection
Azithromycin 500mg	Tablet
Azithromycin 250mg	Tablet
Benzoic Acid 6%+ Salicylic Acid 3% Oint., 30 gm	Ointment
Calamine Lotion 15%, 30 ml	Lotion
Carbamazepine 200mg	Tablet
Carbamazepine 400mg	Tablet
Ceftriaxone 1 gm	Injection
Cetirizine 10 mg	Tablet
Cetirizine 10mg/5ml	Suspension
Charcoal Activated 10gm/sachet	Powder
Chloramphenicol APPLICAP 1%	Applicap
Chloramphenicol 250 mg	Capsule
Chloramphenicol 500mg	Capsule

Chlorpheniramine 4 mg	Tablet
Chlorpromazine 100 mg	Tablet
Clove oil,5ml	Oil
Ciprofloxacin 250mg	Tablet
Ciprofloxacin 500 mg	Tablet
Ciprofloxacin E/E drops 0.3 %,5ml	Drops
Ciprofloxacin Infusion 200 mg / 100 ml	Infusion
Clotrimazole 25mg 1% w/w	Skin cream
Clotrimazole 100mg Pessary	Tablet
Cloxacillin 125mg	Capsule
Cloxacillin 250mg	Capsule
Cloxacillin 500mg	Capsule
Compound solution of Sodium Lactate Solution 500 ml(Ringer Lactate)	Infusion
Cream Silver Sulphadiazine 25g, 1% w/w	Cream
Dexamethasone 2 ml, 4 mg/ml	Injection
Dextrose Solution5 % w/v 500 ml	Infusion
Diazepam 5mg/2ml	Injection
Diclofenac 25 mg / ml, 3 ml	Injection
Diclofenac 25 mg / ml, 5ml	Injection
Digoxin 0.25 mg	Tablet
Doxycycline 100 mg	Capsule
Ferrous Sulphate 60mg elemental Iron	Tablet
Fluconazole 150 mg	Tablet
Fluconazole 15gm	Ointment
Folic Acid 5 mg	Tablet
Frusemide 10mg/ml,2ml	Injection
Frusemide 40 mg	Tablet
Gamma Benzene Hexachloride lotion,100ml	Lotion
Gentain Violet 2% ,10ml	Solution
Gentamicin 40mg/ml	Injection
Gentamicin 500mg/ml	Injection
Hydrochlorthiazide 25mg	Tablet
Hydrocortisone Succinate 100mg/vial with WFI	Powder for injection
Hyoscine Butylbromide 20mg/ml	Injection
Hyoscine Butylbromide 10mg	Tablet

Hyoscine Butylbromide 20mg	Tablet
Ibuprofen 400mg	Tablet
Indomethacin 25mg	Tablet
Indomethacin 50mg	Tablet
Levothyroxin 100 mcg	Tablet
Lignocaine 30 ml,1% with or without Adrenaline ,2%w/v	Injection
Metformin 500 mg	Tablet
Metoclopramide 10mg	Tablet
Metoclopramide 5mg/ml,2ml	Injection
Metronidazole 500 mg/100ML	Infusion
Metronidazole 200 mg/5ml,60ml	Suspension
Metronidazole 400mg	Tablet
Neomycin Skin Oint., 15 gm	Ointment
Oxymetazoline 0.1 %, 5 ml	Nasal drop
Paracetamol 125 mg / 5 ml, 60 ml	Suspension
Paracetamol 150 mg / ml, 2 ml	Injection
Paracetamol 500 mg	Tablet
Pheniramine 22.75 mg / ml, 2 ml	Injection
Phenobarbitone 60 mg	Tablet
Povidone Iodine 5 % Solution, 500 ml	Solution
Pralidoxim Sodium 500mg	Injection
Prednisolone 5mg	Tablet
Prednisolone 10 mg	Tablet
Promethazine HCl 25 mg	Tablet
Ranitidine 150 mg	Tablet
Ranitidine 25 mg / ml	Injection
Rehydration Solutions(ORS)/Ltr	Sachet(powder)
Salbutamol 4 mg	Tablet
Sodium Chloride 500ml(Normal Saline)	Infusion
Sulphamethoxazole+ Trimethoprim 120mg DT	Tablet
Sulphamethoxazole+ Trimethoprim 480mg DT	Tablet
Sulphamethoxazole+ Trimethoprim DT 960mg	Tablet
Tetracycline 250 mg	Capsule
Tetracycline 500mg	Capsule
Tinidazole 500 mg	Tablet
Vitamin B-complex	Capsule